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—: PRI EH Material informations;
T HVAR A VIR AR & Bz 72, MRV R S BUARR MR XUHKS. Fabric over Foam gasket
used 4 type of raw material ,conductive fabric ,hot melt adhesive ,foam and PSA.
BEPURF R A PAR JUF R4 AT it %3¢ There are some choices for the raw material like below:
1) B HAF Conductive Fabric ;

. - H iE 327

B | R Thick | gy (| B B EE AR R

Color (mm) Densit Resistance Elongati | #&7¥ Remark

ensthy Q) on (%)
t B 2 N AR Kok BB
éi K 0.04-0.12 230-300 <0. 07 >10 Copper/Nickel /Carb
- on coated

KA gray | 0.04-0.2 | 230-300 <0. 05 >10 = _7"7 L
Copper/Nickel coated

&t Gold | 0.1 260 <0. 05 >10 2 N4 Gold coated

PS: LN HFC ARIFRSEA R, % P iR Y B S ZOREFEAEH], Wy HeE AR BRI, 3 53N SR AR UL
B 47 () N 8 B %% - All material mentioned above is for chose reference ,any new or special requirements ,please
contact with us for more info.

2) YA Hot melt adhesive ;

Bt Color FHAR M Flammability JEJE Thick £7E Remark

ASFH#A Non Flame retardant 0.08

A Milky whi
FLH Milky white I A L SRR M T A VO

Flammability VO
PS: DAL HFC T LR EPIB IR T H L JFARL, & P ATl B /e 15 5 ZE PR TS DL A, anfy e
PRELRIS, 75 53 AN FER DUE B 4F 1 98 Ik %5- - Above is the main hot melt adhesive we have ,any new or special
requirements please feel free contact with us.

FEHMR Flame retardant 0. 04

3) JiHE Foam;
Bifh, Color 2 Density (KG) MRS (0 £7E Remark
Hardness
£ White 18-95 50-90
Mt Black 35-95 50-90
4T Pink 35-95 50-90
4)XUE L PSA;
R (KG .
WiH Ttem Rt C _ ) JEPE Thick (mm) £VF Remark
Adhesion
S H R Conductive fEHSH
. 8-1. . 03-0.
PSA 0.871.7 0. 0370. 15 Conductivity on Vertical
jﬁ:‘% 75 N
HOML B Non 0.5-2.0 0. 05-0. 15
conductive PSA

PS: DLIJN HFC #R 2 XU R, 20 7 rTAR Y B B3 I 26 PF P A, T i 58 (8 2SO S, T H 2R, 3M 2K,
Above is part choices ,customers can custom made according to their applications, some brand like Nitto or 3M also

available.




. MEEARHE H R Base material directory;

TiH item Bf7/Unit HASAE /Spec MR/ Inspect V¥ Remark
H Surface resistance

REBER o Q/inch? =0.05 ASTM F390

(Surface Resistivity)

5 H HLFH Vertical resistance Q/inch? =0.1 ASTM F390

k% 71 Adhesive Force kef/in =1.0 GB/T 2792-1998

Bt W A A Shielding 60(min)in
) dB ASTM D34935-99

Effectiveness 1GHz--10GHz

+h %5256 Salt spray test Q /sp <0.5 GB/T2423.17-2008




= EARRFENRR Base performance test status ;
3.1: REHFENR surface resistance test;
3.1.1 JUIALE R Test results;

| e EEEMEE (|

0. 0245

e Y e *

o e o N /N

0.0235 / \/ \ -

0. 023 ¥
S

B (Q)

0. 0225 \/ \

0. 022 ¥ 4

0.0215

0.021 ‘ ‘ . . ‘ ‘ .
Bl B 2 B3 B 4 B 5 FE 6 BT B8 B9 B 10

3.1.2 JWiR 24 Test condition;
1) MU Room temperature of the tested day:24C
2) MEYE A Humidity of the tested day:75%;
3) MAKE A2 E Sample quantity :20pcs;
4) PRI ES Testing equipment;
DA FEAC S PR AR 5
Ohm meter;
3.1.3 JWik 7772 Test method;
1) HUFE Jo AR R IR 2545 A E AN VE2E AT I Testing according to Ohm tester;
2) ME e MK ; Records

3.1.4 WA E i Test photos;



http://dict.baidu.com/s?wd=surface

3.2: EEHEFAMR Vertical resistance test ;
3. 2.1 JURZE R Test results ;

| ——EAEEE (0 ]

0. 0265

0. 026 A & ? 3
g N P TN

§ 0.025 / / / \

=, 0245 / / \

=

2 0.024 \:/ \:/ \
0.0235
0.023

Fdh1 FEdh2 FEih3 4 FEdh5 F {6 FET FEAh8

FEm9

FERL0

3.2.2 JUiR 24 Test condition;
1) MU Room temperature of the tested day:24C
2) MEYE A Humidity of the tested day:75%;
3) WK fH%E Sample quantity :20pcs;
4) PRI ES Testing equipment:
DA FEAC S PR AR
Ohm meter,
3.2.3 JWiA 7772 Test method;

1) HUFE JE AR WK AR 2545 A AN VE 3R 4T MK Test according to Ohm Tester process;

2) MRS 1 MR HE; Records

3.2.4 WA E i Test photos;

LU BNCTD TIL ST BN A




3.3.%5E 7R Adhesive force test;
3.3.1: PG R Test results;

MR G S Test # % K JIE Max P& Average
Force Force
1 1.76 1.53
2 1.94 1.64
3 1.61 1.52
4 1.72 1. 58
5 1.61 1.51
BKMH Max 1. 94 1. 64
B /IMH Min 1.61 1.43
SF-34{E Average 1.73 1.52

3.3.2: IR Test condition;
3) AU Room temperature of the tested day:24C
4) JRKEE Humidity of the tested day:75%;
3) WK A %E Sample quantity :Spes;
4) MARACES: ML

3.3.2: JUiR 7% Test method;
1D Zi (GB/T 2792-1998) Fr#EHNFE chose sample according to  (GB/T 2792-1998);
2) HUFE OK JE Rk il T ANZENIAR E: Put sample on stainless plate
3) ST _E RS 2KG RS, SREIR 3 K; using 20kg’s roll ,roll on it 3 cycles
4) JHE 20 8 fE, HEATIA; Keep it 20 min then test it
5) FEAIMHA T2 8 HFC K% 7 F s More info reference test process in HFC

3.3.3: JWAE H Test photos




3.4.1 iR EAEIR Shielding Effectiveness ;
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3.5: EHE AL Salt spray test;
3.5.1. 3K E K test purpose;
WA i 1l Corrosion resistance of test material ;
3.5.2. WA 5 Tested Sample;
S HLUME Taffeta Anti-corrosion Foam
3.5.3. WAL 2% laboratory instruments;

3.5.4. 0% test method;
1) Temperature of test machine: 35°C ;
2) Solution Concentration: 5%NaCl (mass ratio);
3) Solution PH: 6.7 (35°C);
4) Salt spray deposition: 1-2ml/80cm2/h ;
5) Test Time: 48Hr;
3.2.5. 0 5 B /i Sample Picture before Test;




3.5.6: WAL R test result;

No Resistance Value (Q)

1 0.019 0.023 0.022 0.024
2 0.027 0. 030 0. 025 0.025
3 0.032 0. 028 0.032 0. 026
4 0.021 0. 025 0. 030 0. 032
5 0. 039 0. 038 0. 042 0.038
6 0. 038 0. 031 0.043 0.042
7 0.023 0.021 0.022 0. 030
8 0.024 0.021 0.024 0.022
9 0. 027 0.023 0.025 0. 036
10 0.035 0. 032 0. 027 0. 033

3.5.7: .45 conclusion;
there is corrosion on surface of foil conductive foam with unstable resistance. However, although there is also corrosion
on surface of anti-corrosion foam, its resistance is stable at below 0.05Q.




Pq: fSHiMENR Reliablility ;
4.1 YRG5 £ Test results:

- \ IR 4AF Environment condition SrIh7E B Test results
WARTTHE | A
Test Dimensio L i ] B AR [ 52 1k Hi[H Resistance
items n Tem Time Humi | Compressi | Resilie ()
dity on rate |nce (%)
R =R ==
gﬁ/mfﬁfﬂk 60°C | 500H / 50% 9. 56 0. 024
Tonzﬁa@ 10%10%50
ematiumi 60°C | 1000H / 50% 13. 42 0.025
diy
TR —20°C*3H 60°C*3H &A% 50% 4. 18 0. 024
. t . 10%10%50 | SZE&IFE] 2H+1000H 7F & ik
oop tes FICE 24 50% 6. 52 0. 025
\“E‘\ 5 0,
Iﬂ{ﬁ/ﬂ%g\'{“ﬁ 40°C | 500H | 90% 50% 5.03 0. 026
Rum? LY 0%10%50
esistan 40°C | 1000H | 90% 50% 6.6 0. 024
ce

4.2 Pk 2% Test Condition;
1) 3% HEAES 25 W e fE IR FE B AL Set test machines according to environment requirements .
2) RRAEHEE 10 MR IFHME Chose average test data forl0 pes samples
3) MR A5 ¥ # Test equipments: fHIREEHL R BRUHX constant Temp &Humidity machines ,Callipers,
Ohm guage ;

4.3: PR 7% Test methods;
D K= i G R4S 50%R4 T~ Compressed products to 50% ;
2) W AR IR TEIRA L B 75 ZE I 25 1 Set machines to required conditions ;
3) [ERAEEALBEE OK J&, WM Put samples into machines;
4) AR LS WG 7 SR E A IRAS 1H Keep 1 hour let it release to normal status ;
5) 1H JE il & H 45 5 FFid 5% Records

4.4: JWAEF Test photos ;




F: [EEHENEA Resilience Test;
5.1 JIALE R Test Results;

——[EEH (%

25
20
2 0_\’___’\‘/'\/—’/‘\0———0
< 15
sl
= 10
5

0

FEd1 FEAL2 FE 3 FEdmA ETiE FEA6 FEMT FEALS FEA9  FEAL0

PS: AR SLIRANTC IR I A8k, 254 FIW OK. All performances did not changed after test ,Judged Ok.

5.2 MR 44 Test Conditions;
1) IMRIEE Test Temp: 100°C;
2) MHRIESE Test Humidity: 0%;
3) MR} E] Test time: 24H;
4) MR #3 % % Test Equipments : [EIREEHL £

5.3 JWX 772 Test methods;
D H=E4E R 50% PR T Compressed products to 50%:;
2) KE IR ARV E MBS 25 F Set test machines to required environment condition ;
3) MM EE OK Ja, 4R 50%[1 7= MM After adjust ,put compressed products into to test ;
4) WA T8 B K = R AR IRAS 1H J5 Keep samples released 1 hour .
5) 1H J&EH 45 510 5% After 1 hour test the records;

5.4 JUR B F Test Photos;

»
=¥

MEJTER




75: JE4E /75 s FH/E Compression Force VS Resistance ;
6.1 WAL R Results;

HLPEAE Q)

. 027
.026 |
.0256 §
.024 ¢
.023 |

.022 | .
021 =

—— HIBH (Q) —=— K45 71 (D)

JE4E10%  JE4520%  JE4E30%  [E4E40%  JE4E50%  JE4E60%  JE4ET0%

=
K457 (ND

v PLESAIER 10pes FE b, ATEUS P50 . Average value after testing 10pcs.
6.2 JWikX 2% Test Conditions;

5)
6)
7
8)
D)

RICIEE Room temperature of the tested day:24°C;
RIGVEE Humidity of the tested day:75%;

W 540 &E Sample quantity :20pcs;

MR 25 Testing equipment;

DR LB S PRI, M4 74 AR

Ohm meter, Compressing force tester, Compression tester

6.3. WA 7 ¥ Test Method:
D) BEEFR. RsFKRIAZE; Make the pointer return to ZERO;
2) JRAHMAASGER R I ; Connect Compression tester to Ohm meter;
3) KPR s Put samples on baseboard;
4) FEMEHE RSFHEAT R 4i; Compress according to given size;
5) EHUE E4ELEEYE . Read to get the compression ratios

6.4 JUiA B J Test Photos ;

!"" b rﬂ-w'“
\l‘:g

v HFHMERIRZETE 0.01% AN, B4 IERRZETE 2% AN .

Tolerance:

resistance=0.01%  compression force=2%




+: TEIRNR Thermostability Test;
7.1 PAGE R Test Results

RIEAEME (Q) —— JRE = WRAET
0. 028
~ 0.027 .
& 0,026 = N .
0.025 -
g 0. 024 -\-
 0.023
0,022
FEST  RES2  BESS BESN4 RENLS O RENNe BEMYT O BENYS O BEN9 AEMN10

PS: AR vy il 5L 50 AN TR S R Ak, B BEIN AT 5 AR AEARHETE N, £56 HIBT OK. All performances
kept the same as original samples ,Judged OK.

7.2 iR 444 Test Conditions ;
D)IRIE  Test Temp: 100°C
2) WK 7] Test time: 24H;
3) JARIEE Test humidity : 0%;
4) MY 3% % Test Equipment JEIIEIEHL  BRAHX Aging test machines, Ohms ;

7.3 JWA 772 Test Methods;

D) B EIRAEVR LB E A EE 25 F Set Aging machines to a required conditions;

2) B RINEIREEHLA Keep sample into machines

30 AR 57E B I LA S5 2R 0 5% Record after test

AW T e 2 I SR B L FEAE <<0.05 Q 29 OK i Compare resistance with original data ,Resistance <<0.05
Q ispassed -

7.4 JUiA B 5 Test Photos

ME) TER A




J\: TR Aging test ;
8.1 MRZE R Test results;

KEBEE (2) —— R e R |
0. 03

~ 0.025 W
S 5@
g 0.015
= 0.01
# 0. 005
0

FEahl  FEMR2 FEARS FRMR4 FEARS FEMI6 REART O MEMIS FREARO FEALI10

PS: AR 5250 AM W TC R S 2284k, B BHIN AT 5 R AEARHETE B N, 256 HIBT OK. All performances

did not changed after tested ,Resistance did not changed compare with original sample ,so judged okay.

8.2 M3R 214 Test Conditions ;
1)IRIEE Test Temp : -40°C
2) WA (8] Test Time: 24H
3) JARIEE Test Humidity : 65%
4) MR A& R A AL KUY Aging Test Machines ,Ohms

8.3 MR A% Test Method;

1) A E R E R 254 Set Aging machines to a required conditions

2) BRE S ONE R EIEHLA Put samples in to test machines

3) M 5E A Je i A5 R T8 % Records the test data

4) P MHT 5 2 W5 2 0 F PHAE <<0.05 Q 2 OK /it Compare data with original one, If resistance below to
0.05Q judged okay,.

8.4 MXE H Test Photos ;

ME) TER A




. TWEEENIR High Humidity test;
9.1 MRZE B Test Results ;

RImAEMEE (Q) —— ke = AT

0.04

~ ’—‘\,/0\’/—0\’—”//0\’
a 0.03 ./__l——"—.\l//' i S —

af 0. 02

=
5 0.01

0
FERRL FREMR2 FERR3 FERN4 RREELS FEMRE FEART FEELS FRARO FEMILO

PS: AR B2 L0 AN T A2, A BHINHT R AR AEAR TS N, 285 H BT OK
All performances keep the same as original data ,Resistance keep the same as original samples so Judged Okay.
9.2 3R 244 Test Conditions ;
DRI E Test Temp:  40°C
2) AR [A] Test Time: 24H ;
3) JARIEE Test Humidity : 85%;
4) MPERAY#3 % % Test Equipents :[EIRIEIEAL BRI ;Aging test machines ,OHM meter

9.3 JWiK 572 Test Methods;

1) B EIRAEVR L E BS54 Setting Aging test machines to a required environment ;

2) B INEIRAEIEAL A Put samples into machines ;

3) PR e Al W & A 25 S IF12 3 Record the data after tested;

4) ¥R AT S 2 & b R X b HL B AE << 0.05 Q 2 OK i ;Compare the data of resistance ,if below to 0.05
Q Judged okay

9.4 JWRE F Test photos ;




+: FEERTATIN TR E Shapes Available ;

Th ¥Eg A F F=(VW*H # =
fg}:eggﬂﬁj% D‘fﬂléﬂﬂinﬂ ) D agram
=it ] f
Shape 0.394"0.118"(in) |
| W |
e 5 :

Bell 10*3(mm) m
Shape 0.294"*0.118"(In) - l
Double 10.7*4 1(mm) -
Shape 0.421"0.162"(n) |

|
J- W
TH:

T 6.2*4(mm) _
Shape 0.244"0.157"(In) -
L&

E 10.7*9 8(mm)

Shape 0.4217*0.286"(In)

i)

PF—.‘: 10*5(mm)

Shape 0.394"0.197"(in)

1z ir)

Cir'n:T: ? 5. 8(mm)
7 0.228"(in)

Shape

BEAE AT TBCE 7 i R




+—: FH#EMEAZRT Dimensions and tolerances ;

DL R SF #4749 mm All dimensions measured mm, LA T A4 HFC W] #5824 % Below is the tolerance standard ;

AN AN AN
% () BE | AE ) B
Tolerance Tolerance Tolerance
<20 +0. 28 <20 +0. 28 <20 +0. 28

20-49. 99 +0.48 20-49. 99 +0.48 20-49. 99 +0.48

50-99. 99 +0. 68 50-99. 99 +0. 68 50-99. 99 +0.68

<100 +0.98 <100 +0.98 <100 +0.98

PS;1.30mm LA R 7177 A Z A Tolerance for Special shapes Length below to 1.3mm;
%% (w) £0.48mm 5 (T) +0.48mm
2; K JZAE 100mm LA SEVFA 709 £0. 48mm,  100mm—499. 99mm
Length within 100mm is #+0.48mm. 100mm to 499.99mm is #0.98mm. and 500mm—999. 99mm+
3mm. Above 1000mm is = 8mm
3; AZEH£0.98mm 500mm-999. 99mm A ZEA £3mn 1000mm PA A ZNE (T) £8mm




+=: 3 1 #% # Environmental standards;

NO Y5 EE Substance iEHYEE Apply to FR#ME Limit Value
RERAIIA 45 1 BT B B A, H.<5ppm
Fxact Testing (<5ppm): Prohibit using
EHTPrA R R ZEHI 5 M | with any intention
i ALl row XRF: ¥ i 2% <<50ppm, 4 J& 2% <65ppm, FL#4
materials, articles being 2K, SHAAE, WHIE<30ppm
b R HALEY) processed and finished XRF: Plastic << 50ppm, metal <
| Cd and its | products 65ppm, Packing materials, conductive
chemical fabric, Foam<<30ppm
compound
WHE CERBIR, R , e
2 /K Resin(include rubber, | —-
film), coating, black water
Rl A5 B R EE A, H <5ppm
Exact Testing(<5ppm): Prohibit using
S K AL A iﬁ%ﬂ#ﬁﬁﬂ@?ﬂ%% 7 il ity 2 wﬁhamlﬁmmmm§ _
% i A1l row | XRF: BRI, EAE. FHAHE. HRHE
2 ]JexaV?knn materials, articles being | <200ppm, 4 J&@ISAN I
chromium  Cr(VI) L . ) .
) processed and finished | XRF: Plastic, Packing materials
and its compound . .
products conductive fabric, Foam<<200ppm, Metal
free from testing
RS A5 EA = EIEAH, H.<90ppm
Exact Testing(<5ppm): Prohibit using
BT AR ey | Y Irention
B EY) J& Al All row | XRF: 4:JE25<<300ppm t#43$<50ppm , ¥4
3 Pb and its | materials, articles being | IR, FHAI. HWHFE<<200ppm
compound processed and finished | XRF: Metal<300ppm, Packin
products materials<b0ppm, Plastic, Packing
materials, conductive fabric, Foam<<
200ppm
RIS 25 b EMEH, H<5ppm
Fxact Testing (<5ppm): Prohibit using
WEH T IrA R EA R, fER] S EL | with any intention
ARTSMED R AL rov e T bk, S aAE. Tuh
4 Hg and its | materials, articles being <100ppm, 4 B
compound processed and finished XRF: Plastic, Packing materials
products conductive fabric, Foam<<100ppm, Metal
free from testing
5 ZWRI (D) 2R | EHTIra R EM R eSS | RS 25 b B B, HA RS A




(PPB) & il All row
materials, articles being
processed and finished
products

FExact Testing (=0ppm): Prohibit using

with any intention

XRF: B, MK, SFHMIE. MK
SYR<<900ppm, & @ISR

TP AR 2 b ek

. W 514 i All row
% LI e .
6 materials, articles being
(PBDE) .
processed and finished
products

FERAIAR 28 A B, EARTSH
FExact Testing (=0ppm): Prohibit using

with any intention

XRF: B3k, @Ak, S, Wik
MR <<900ppm, & @A

XRF: Plastic, Packing materials,
conductive fabric, Foam<<900ppm, Metal
free from testing

+=: 7 & UiBH Specification;

fh 4 Product Name S HIEHE EMIGASKET

H1i& Application

TR T, AR A LA R/

Used on consumers electronics products as EMI shielding perpose.

Operating temperature range

A2 F= B %K/ » W) Production Hh /95 BT R L BR A
Country/Company China/SHENZHEN HFC SHIELDING PRODUCTS CO., LTD
IR
i P 070

RAFIR VS

Storage temperature range

10-40°C

YL
Change Agreement

RPEEf e R, MR 5k, TRERES, MafEanmmE s,
FRE P A AR . Keep consistency in materials, manufacture
process or engineering unless get approval from customer.




